
ITEM LVPRTNO SUPLIER ITMDESC
150W-E01.01    1P52MI-A-011200 CF    Crankcase, Left Side                                        
150W-E01.02    1P52MI-A-011300 CF    Crankcase, Right Side                                       
150W-E01.03    1P52MI-A-011003 CF    Crankcase Gasket                                            
150W-E01.05    1P52MI-011400  CF    Bushing                                                     
150W-E01.07    152MI-011600   CF    Oil Tube                                                    
150W-E01.08    152MI-011006   CF    O-Ring                                                      
150W-E01.10    1P52MI-A-011005 CF    Cylinder Stud Bolt B                                        
150W-E01.11    1P52MI-A-011004 CF    Cylinder Stud Bolt A                                        
150W-E01.12    172MM-060002   CF    Bearing                                                     
150W-E01.13    GB/T276-1994  6 CF    Bearing                                                     
150W-E01.14    GB/T276-1994  6 CF    Bearing                                                     
150W-E01.15    152MI-011500   CF    Bushing                                                     
150W-E01.16    GB/T9877.1-1988 CF    Oil Seal                                                    
150W-E01.17    152MI-011002   CF    Oil Seal                                                    
150W-E01.18    1P52MI-A-011800 CF    Air Cleaner Bracket                                         
150W-E01.19    152MI-011007   CF    Dowel Pin 10x16                                             
150W-E01.25    1P39MB-012006  CF    Bolt, M8x50                                                 
150W-E01.28    1P39MB-012003  CF    Transmission Fill Plug                                      
150W-E02.01    1P52MI-A-012002 CF    Gasket, Left Side Cover                                     
150W-E02.02    1P52MI-A-012001 CF    Left Side Crankcase Cover with TNG Logo       
150W-E02.03    1P52MI-A-012201 CF    Bolt, Left Side Cover                                       
150W-E02.04    1P52MI-A-012003 CF    Gasket, Air Inlet                                           
150W-E02.06    1P52MI-A-012101 CF    Air Filter Assembly                                         
150W-E02.07    1P52MI-A-012104 CF    Air Filter Element                                          
150W-E02.08    1P52MI-A-012102 CF    Air Filter Cover                                            
150W-E02.10    1P52MI-A-012202 CF    Bushing                                                     
150W-E03.01    1P52MI-013001  CF    Right Side Crankcase Cover                              
150W-E03.01A   1P52M-013001A  CF    Right Side Crankcase Cover (2006)                  
150W-E03.02    1P52MI-013005  CF    Gasket, Right Side Cover                                   
150W-E03.08    152MI-021009   CF    Oil Plug Seal Ring                                          
150W-E03.09    152MI-021008   CF    Oil Plug Inspection Plate                                   
150W-E03.10    152MI-013004   CF    Oil Strainer Spring                                         
150W-E03.11    152MI-013014   CF    O-Ring                                                      
150W-E03.12    152MI-013003   CF    Oil Strainer Cap                                            
150W-E03.13    152MI-013012   CF    Outlet Hose Connector (not threaded)               
150W-E03.14    152MI-013006   CF    Breather Hose Connector                                  
150W-E03.15    152MI-013013   CF    O-Ring                                                      
150W-E03.16    152MI-013002   CF    Oil Level Gauge                                             
150W-E03.18    JB3675.2-84    CF    Hose Clip                                                   
150W-E03.19    1P52MI-A-013007 CF    Breather Hose                                               
150W-E03.20    152MI-013100   CF    Oil Filter Element                                          
150W-E03.21    152MI-021014   CF    Drain Plug Seal                                             
150W-E03.22    172MM-013005   CF    Oil Drain Plug                                              
150W-E04.01    1P52MI-A-021006 CF    Head Cover, Cylinder                                        
150W-E04.02    1P52MI-A-021021 CF    Gasket, Seconday Air Intake                              
150W-E04.04    1P52MI-A-021011 CF    Valve Cover Gasket (Rubber)                            
150W-E04.05    GB 848-85  6-D· CF    Washer                                                      
150W-E04.06    1P39MB-021200  CF    Gasket, Head Cover Bolt                                   
150W-E04.07    1P52MI-A-021022 CF    Head Cover Bolt                                             
150W-E04.08    1P52MI-A-140002 CF    Recirculation Hose A                                        
150W-E04.09    QC/T621-1999   CF    Hose Clamp A18                                              
150W-E04.10    1P52MI-A-141000 CF    Control Valve                                               
150W-E04.11    1P39MB-140001  CF    Control Valve Collar                                        
150W-E04.12    1P52MI-A-140005 CF    Recirculation Hose B                                        
150W-E04.13    QC/T621-1999   CF    Hose Clamp A16                                              
150W-E04.15    GB5787-86M6×14- CF    Bolt, M6x14-D-Cr                                            
150W-E04.16    1P52MI-A-140006 CF    Breather Hose, Small Air Cleaner                      
150W-E04.17    1P52MI-A-140003 CF    Reed Valve Cover                                            



150W-E04.18    1P52MI-A-143000 CF    Reed Valve                                                  
150W-E04.19    1P52MI-A-142001 CF    Small Air Cleaner Assembly                               
150W-E04.20    1P52MI-A-142002 CF    Air Cleaner Retainer                                        
150W-E04.21    1P52MI-A-142003 CF    Small Air Cleaner Element                                 
150W-E04.22    1P52MI-A-142004 CF    Air Cleaner Cover                                           
150W-E04.23    1P52MI-A-022023 CF    Control Valve Bracket                                       
150W-E05.01    152MI-023001   CF    Cam Chain Guide                                             
150W-E05.02    152MI-023200   CF    Cam Chain Tensioner                                        
150W-E05.03    152MI-023300   CF    Tensioner Assembly                                          
150W-E05.07    152MI-023004   CF    Tensioner Gasket                                            
150W-E05.08    152MI-022400   CF    Cam Chain                                                   
150W-E05.09    152MI-023006   CF    Tensioner Bolt                                              
150W-E06.01    1P52MI-A-024100 CF    Camshaft                                                    
150W-E06.02    152MI-040010   CF    Oil Channel Spring                                          
150W-E06.03    152MI-040011   CF    Oil Channel Connector                                       
150W-E06.04    1P52MI-A-024002 CF    Timing Sprocket                                             
150W-E06.06    1P52MI-A-024003 CF    Rocker Arm Axle                                             
150W-E06.08    1P52MI-A-024001 CF    Camshaft Holder                                             
150W-E06.09    1P52MI-A-024200 CF    Rocker Arm Assembly                                        
150W-E06.11    1P39MB-022015  CF    Bolt                                                        
150W-E06.12    152MI-022007   CF    Exhaust Valve                                               
150W-E06.13    152MI-022500   CF    Seal Ring                                                   
150W-E06.14    152MI-022001   CF    Valve Spring Seat                                           
150W-E06.15    1P52MI-022003  CF    Outer Valve Spring                                          
150W-E06.16    152MI-022004   CF    Inner Valve Spring                                          
150W-E06.17    152MI-022005   CF    Valve Spring Retainer                                       
150W-E06.18    152MI-022006   CF    Valve Lock Clip                                             
150W-E06.19    152MI-022002   CF    Intake Valve                                                
150W-E07.01    1P52MI-A-022300 CF    Cylinder Head                                               
150W-E07.01A   1P52MI-A-022300 CF    Cylinder Head Assy w/Valves                            
150W-E07.02    152MI-022018   CF    O-Ring  27 x 2                                              
150W-E07.03    152MI-022019   CF    Carburetor Connector Gasket                            
150W-E07.04    152MI-022016   CF    O-Ring  29.7 x 2.8                                          
150W-E07.05    1P39MB-022019  CF    Vacuum Tube                                                 
150W-E07.06    QC/T 621-1999  CF    Clamp                                                       
150W-E07.08    1P52MI-A-022100 CF    Intake Pipe                                                 
150W-E07.10    152MI-022200   CF    Clamp                                                       
150W-E07.11    1P52MI-A-022600 CF    Water Temp. Sensor                                          
150W-E07.11A   150W-E07.11A   CF    Thermostat Assembly                                        
150W-E07.15    152MI-022801   CF    Thermostat Lower Case                                     
150W-E07.16    152MI-022802   CF    Thermostat Seal Ring                                        
150W-E07.17    152MI-022810   CF    Thermostat                                                  
150W-E07.18    152MI-022803   CF    Thermostat Upper Case                                     
150W-E07.19    152MI-022804   CF    O-Ring                                                      
150W-E07.20    1P39MB-022017  CF    Vacuum Hose T-connector                                
150W-E07.21    172MM-022400   CF    Spark Plug - NGK                                            
150W-E07.23    152MI-022013   CF    Cap Nut                                                     
150W-E07.24    172MM-022007   CF    Exhaust Manifold Stud                                       
150W-E07.25    GB848-85  6-D·C CF    Washer                                                      
150W-E07.28    1P58MJ-022011  CF    Head Gasket (Metal)                                         
150W-E07.29    152MI-022303   CF    Plug                                                        
150W-E08.01    1P52MI-023100  CF    Cylinder                                                    
150W-E08.03    1P58MJ-023005  CF    Cylinder Base Gasket (Paper)                           
150W-E08.05    QC/T621-1999   CF    Hose Clamp                                                  
150W-E08.06    1P52MI-A-023007 CF    Cooling Hose                                                
150W-E09.01    1P52MI-A-031000 CF    Rotor                                                       
150W-E09.02    1P52MI-A-032000 CF    Stator/Generator                                            
150W-E09.03    152MI-033000   CF    Pickup Coil                                                 
150W-E09.05    152MI-030001   CF    Wire Holder                                                 



150W-E09.07    152MI-051004   CF    Washer                                                      
150W-E09.08    152MI-040008   CF    Rotor Nut                                                   
150W-E09.10    152MI-092000   CF    Generator Clutch                                            
150W-E10.01    1P52MI-A-041000 CF    Crankshaft                                                  
150W-E10.04    1P58MJ-042000  CF    Piston Ring Set Assy                                        
150W-E10.05    1P52MI-040001  CF    Piston                                                      
150W-E10.06    152MI-040002   CF    Piston Pin                                                  
150W-E10.07    152MI-040011   CF    Oil Passage Connector                                      
150W-E10.08    152MI-040010   CF    Oil Passage Spring                                          
150W-E10.09    152MI-040006   CF    Circular Key                                                
150W-E10.10    152MI-040003   CF    Circlip, Piston Pin                                         
150W-E10.11    152MI-040009   CF    Crankshaft Pin 2x11.5                                       
150W-E11.11    1P52MI-A-051000 CF    Variator Assy.                                              
150W-E12.24    1P52MI-A-053000 CF    V-Belt   (906x22.5x30)                                      
150W-E12.25    1P52MI-A-052500 CF    Clutch Assembly                                             
150W-E13.01    1P58MJ-060002  CF    Drive Shaft                                                 
150W-E13.02    GB/T276-1994  6 CF    Bearing 6301                                                
150W-E13.03    1P52MI-A-060002 CF    Counter Shaft                                               
150W-E13.04    1P58MJ-060003  CF    Intermediate Gear                                           
150W-E13.05    1P52MI-A-060004 CF    Adjusting Washer                                            
150W-E13.06    GB/T276-1994  6 CF    Bearing 6201                                                
150W-E13.07    1P52MI-A-061000 CF    Main Shaft and Gear                                         
150W-E13.08    172MM-011009   CF    Seal 34x52x5                                                
150W-E13.09    GB/T276-1994  6 CF    Bearing 6205LLU                                             
150W-E13.10    1P52MI-A-060005 CF    Gearbox Gasket                                              
150W-E13.11    1P52MI-A-060006 CF    Gearbox                                                     
150W-E14.02    1P52MI-072000  CF    Chain Cover Back                                            
150W-E14.04    152MI-070001   CF    Oil Pump Sprocket                                           
150W-E14.05    152MI-073000   CF    Oil Pump Chain                                              
150W-E14.06    1P52MI-070002  CF    Chain Cover Front                                           
150W-E14.15    152MI-071000   CF    Oil Pump Assembly                                           
150W-E15.01    152MI-080003   CF    Water Pump Shaft                                            
150W-E15.02    GB/T276-1994  6 CF    Bearing                                                     
150W-E15.03    GB893.1-86  26 CF    Circlip 26                                                  
150W-E15.07    152MI-080011   CF    Washer                                                      
150W-E15.08    152MI-080005   CF    Water Pump Cover                                            
150W-E15.08A   152MI-080005A  CF    Water Pump Cover (2006)                                 
150W-E15.09    152MI-080004   CF    Water Pump Cover Gasket                                
150W-E15.09A   152MI-080004A  CF    Water Pump Cover Gasket (2006)                     
150W-E15.11    152MI-080006   CF    Impeller                                                    
150W-E15.11A   152MI-080006A  CF    Impeller (2006)                                             
150W-E15.12    152MI-080007   CF    Washer                                                      
150W-E15.13    152MI-081000   CF    Water Pump Seal ( 3 pcs )                                 
150W-E15.14    152MI-080009   CF    Oil Seal 12x20x5                                            
150W-E15.15    GB/T276-1994  6 CF    Bearing 6901 (Open sides)                                
150W-E16.01    1P52MI-093000  CF    Starter Motor                                               
150W-E16.02    152MI-090002   CF    Starter Motor Gear Shaft                                    
150W-E16.03    152MI-090001   CF    Compound Gear                                               
150W-E16.04    152MI-090004   CF    Starter Motor Bracket                                       
150W-E16.06    152MI-091000   CF    Driven Gear                                                 
150W-E17.01    1P52MI-A-100000 CF    Carburetor Assembly                                         
150W-E17.02    150W-E17.02    CF    Auto Enrichener                                             
150W-ENGINE    1P58MJ-000000  CF    150cc Water-cooled Engine W/o Carb.              
BJ15-B17.01    BJ150-B17.01A  CF    Taillight -DOT (Old Style)                                  
FB-M10X1.25X25 GB9074.17-M10×1 CF    Bolt, M10x1.25x25                                           
FB-M10X1.25X40 GB5789-M10×1.25 CF    Bolt, M10x1.25x40                                           
FB-M5X16       152MI-030002   CF    Bolt, M5x16                                                 
FB-M5X30       152MI-030003   CF    Bolt, M5x30                                                 
FB-M5X6        GB/T65-2000    CF    Bolt, M5x6                                                  



FB-M6X105      1P52MI-A-011006 CF    Bolt, M6x105                                                
FB-M6X60       152MI-011017   CF    Bolt, M6x60                                                 
FB-M6X70       1P52MI-011018  CF    Bolt, M6x70                                                 
FB-M8X45       1P39MB-012005  CF    Bolt, M8x45                                                 
FB-M8X55       1P52MI-A-011007 CF    Bolt, M8x55                                                 
FD-10X14       152MI-021005   CF    Dowel Pin 10x14                                             
FD-6X30        1P39MB-022306  CF    Dowel Pin 6x30                                              
FD-8X14        152MI-080008   CF    Dowel Pin 8x14                                              
FN-M10X1.25    GB6187-M10×1.25 CF    Nut                                                         
FS-4.8X22      GB845-ST4.8×22 CF    Self-Tapping Screw                                          
FS-5X10        GB819-85-M5×10 CF    Screw, M5x10                                                
FS-5X10        GB819-85-M5×10 CF    Screw, M5x10                                                
FS-5X6         GB/T65-2000  M5 CF    Screw, M5x6                                                 
FS-6X12        152MI-090006   CF    Screw, M6x12                                                
FS-6X12        152MI-090006   CF    Screw, M6x12                                                
FS-6X16        50703030003 CF    Screw, M6x16                                                
FS-6X16        50703030003 CF    Screw, M6x16                                                
VR150-B01.01   519-04.02.01   CF    Front Cover, Headlight                                      
VR150-B01.02   519-16.01.11   CF    Headlight Lens                                              
VR150-B01.12BLK 519-04.02.02   CF    Rear Cover, Headlight - Black                            
VR150-B01.12RED 519-04.02.02   CF    Rear Cover, Headlight - Red                              
VR150-B01.16   519-16.01.10   CF    Headlight Assy                                              
VR150-B01.17   519-16.01.01   CF    Adjusting Spring                                            
VR150-B01.19   GB818-85-M4×50 CF    Adjusting Screw                                             
VR150-B02.01   519-17.01.10   CF    Speedometer/Odometer- CMSI Model               
VR150-B02.09   519-17.02.10   CF    Fuel Gauge Assy.                                            
VR150-B02.14   519-08.02.04   CF    Circular Clamp                                              
VR150-B02.15   519-17.01.20   CF    Speedometer Cable                                           
VR150-B02.16   519-05.04.00   CF    Cable Clamp                                                 
VR150-B03.03   519-10.04.00   CF    Right Grip                                                  
VR150-B03.04   519-20.30.00   CF    Right Mirror                                                
VR150-B03.05RED 519-04.03.01   CF    Upper Dashboard Cap - Red                             
VR150-B03.07   519-20.20.00   CF    Left Mirror                                                 
VR150-B03.09   519-10.00.01   CF    Left Grip                                                   
VR150-B03.10   519-10.01.00   CF    Handlebar                                                   
VR150-B03.13RED 519-04.03.02   CF    Lower Dashboard Cap - Red                             
VR150-B03.18   519-16.04.00   CF    Right Control Switch Assy                                  
VR150-B03.19   519-16.05.00   CF    Left Control Switch Assy                                    
VR150-B03.20   519-10.05.00   CF    Throttle Cable                                              
VR150-B03.21   002-519001     CF    Front Left Marker Light (on legshield)                
VR150-B03.22   002-519002     CF    Front Right Marker Light (on legshield)              
VR150-B04.01BLK 519-04.04.01   CF    Front Fender, Front (Black)                                
VR150-B04.01RED 519-04.04.01   CF    Front Fender, Front (Red)                                  
VR150-B04.06BLK 519-04.01.01   CF    Front Panel (Black)                                         
VR150-B04.06RED 519-04.01.01   CF    Front Panel (Red)                                           
VR150-B04.07   519-04.01.02   CF    Front Emblem Panel (Chrome)                          
VR150-B04.09   CF250T-340007  CF    Clamp                                                       
VR150-B04.10BLK 519-04.05.01   CF    Front Panel, Rear Side (Black)                          
VR150-B04.10RED 519-04.05.01   CF    Front Panel, Rear Side (Red)                             
VR150-B04.12RED 519-04.05.03   CF    VIN Cover (Red)                                             
VR150-B04.14BLK 519-04.05.02   CF    Storage Compartment Door (Black)                   
VR150-B04.14RED 519-04.05.02   CF    Storage Compartment Door (Red)                     
VR150-B04.17   519-01.04.10   CF    Key Blank (Set of 2)                                        
VR150-B04.18   519-04.05.05   CF    Storage Compartment Seal                                
VR150-B04.19   519-04.05.04   CF    Storage Compartment Hinge                             
VR150-B04.20BLK 519-04.13.00   CF    Front Ventilation Panel (Black)                           
VR150-B04.20RED 519-04.13.00   CF    Front Ventilation Panel (Red)                             
VR150-B04.21   519-04.04.02   CF    Front Fender, Rear                                          
VR150-B04.22   50304020203 CF    Fork Cover                                                  



VR150-B05.01   519-04.06.01   CF    Floorboard                                                  
VR150-B05.03   CF250T-340007  CF    Clamp                                                       
VR150-B05.04BLK 519-04.09.03   CF    Front Body Panel (Black)                                   
VR150-B05.04RED 519-04.09.03   CF    Front Body Panel (Red)                                     
VR150-B05.06BLK 519-04.09.02   CF    Right Body Panel (Black)                                   
VR150-B05.06RED 519-04.09.02   CF    Right Body Panel (Red)                                     
VR150-B05.09BLK 519-04.09.01   CF    Left Body Panel (Black)                                     
VR150-B05.09RED 519-04.09.01   CF    Left Body Panel (Red)                                       
VR150-B05.11   519-04.10.00   CF    Rear Fender                                                 
VR150-B05.12   519-04.06.02   CF    Inspection Cover                                            
VR150-B05.13BLK 519-04.07.01   CF    Left Bottom Panel (Black)                                  
VR150-B05.13RED 519-04.07.01   CF    Left Bottom Panel (Red)                                     
VR150-B05.16   519-04.12.00   CF    Base Plate                                                  
VR150-B05.17BLK 519-04.07.02   CF    Right Bottom Panel (Black)                                
VR150-B05.17RED 519-04.07.02   CF    Right Bottom Panel (Red)                                  
VR150-B05.18   519-04.06.03   CF    Screw Cover                                                 
VR150-B06.01   50205010020 CF    Lock Nut                                                    
VR150-B06.02   519-05.01.05   CF    Thrust Washer                                               
VR150-B06.03   50205010014 CF    Top Ball Retainer                                           
VR150-B06.04   50205010015 CF    Top Ball Holder                                             
VR150-B06.05   50205010002 CF    Top Race                                                    
VR150-B06.06   50205010003 CF    Bottom Race                                                 
VR150-B06.07   50205010016 CF    Bottom Ball Holder                                          
VR150-B06.08   50205010013 CF    Bottom Circlip                                              
VR150-B06.09   519-05.01.00   CF    Front Fork Assembly                                         
VR150-B06.10   519-05.03.00   CF    Right Front Shock Absorber Assy.                     
VR150-B06.20   519-05.02.00   CF    Left Front Shock Absorber Assy.                       
VR150-B06.25   519-20.00.01   CF    Front License Plate Bracket                               
VR150-B07.01   GB6187-86 M12×1 CF    Axle Nut                                                    
VR150-B07.02   519-07.00.20   CF    Speedometer Pickup                                          
VR150-B07.03   GB276 6302     CF    Bearing                                                     
VR150-B07.04   519-07.00.04   CF    Middle Spacer, Front Wheel                               
VR150-B07.05   GB/T2983-1997 1 CF    Front Tire - 100/80-16 DOT                                
VR150-B07.06   519-07.00.01   CF    Front Wheel Rim - DOT                                     
VR150-B07.07   519-07.00.30   CF    Valve Stem                                                  
VR150-B07.08   FB 20 30 5 GB/T CF    Oil Seal                                                    
VR150-B07.09   519-07.00.02   CF    Left Collar, Front Wheel                                    
VR150-B07.10   519-08.01.01   CF    Front Wheel Disc                                            
VR150-B07.11   519-07.00.03   CF    Axle, Front Wheel                                           
VR150-B08.01   519-08.02.03   CF    Disk Brake Bolt                                             
VR150-B08.02   519-08.02.01   CF    Rear Brake Rotor                                            
VR150-B08.03   GB/T2983-1997 1 CF    Rear Tire - 110/80-16 DOT                                
VR150-B08.04   519-11.00.10   CF    Rear Wheel Rim - DOT                                      
VR150-B09.01   519-04.08.03   CF    Battery Compartment Lid                                   
VR150-B09.09   519-13.02.10   CF    Rear Seat - Black                                           
VR150-B09.12   519-13.01.10   CF    Front Seat Assembly - Black                              
VR150-B09.13   519-04.08.01   CF    Luggage Compartment                                      
VR150-B09.17   519-01.02.01   CF    Seat Lock Fitting Clamp                                     
VR150-B09.18   519-01.02.11   CF    Seat Lock Bracket                                           
VR150-B09.19   519-01.02.02   CF    Seat Lock Rubber Spacer                                  
VR150-B09.20   519-01.02.10   CF    Seat Lock                                                   
VR150-B09.21   519-01.02.30   CF    Seat Lock Cable                                             
VR150-B09.22   519-01.02.20   CF    Seat Lock Socket                                            
VR150-B09.23   GB6170  M6     CF    Nut                                                         
VR150-B09.24   519-04.08.02   CF    Access Plate                                                
VR150-B09.25   CF250T-340007  CF    Clamp ST4.2                                                 
VR150-B10.01   QC/T621 A8     CF    Hose Clamp - 8A                                             
VR150-B10.02   QC/T621 A7     CF    Hose Clamp - 7A                                             
VR150-B10.03   519-12.05.12   CF    Fuel Hose B                                                 



VR150-B10.04   519-12.05.14   CF    Vacuum Hose                                                 
VR150-B10.06   519-12.05.10   CF    Petcock                                                     
VR150-B10.07   519-12.05.11   CF    Fuel Hose A                                                 
VR150-B10.09   519-12.05.13   CF    Fuel Hose C                                                 
VR150-B10.10   QC/T621 A10.5  CF    Hose Clamp - 10.5A                                          
VR150-B10.11   519-12.01.00   CF    Gasoline Tank - CMSI Spec. w/Fitting               
VR150-B10.12   519-12.02.08   CF    Rubber Tank Cushion                                        
VR150-B10.16   519-17.03.00   CF    Fuel Sending Unit                                           
VR150-B10.20   519-12.02.00   CF    Gas Cap Assembly (No Vent)                            
VR150-B10.21   519-03.73.00   CF    Fuel Tank Bracket                                           
VR150-B10.22   GB96  6        CF    Washer                                                      
VR150-B10.23   519-12.02.07   CF    Spacer                                                      
VR150-B10.24   519-12.00.01   CF    Mat                                                         
VR150-B10.25   002-519013     CF    CA Evap. Sys. (Canister, Hose, Accs.)              
VR150-B11.01   1P52MI-A-110000 CF    Air Cleaner Assembly                                        
VR150-B11.05   1P52MI-A-111200 CF    Air Cleaner Element                                         
VR150-B11.10   1P52MI-A-112000 CF    Air Cleaner Bracket, Right                                  
VR150-B11.11   1P52MI-A-113000 CF    Air Cleaner Bracket, Left                                   
VR150-B11.13   1P52MI-A-111300 CF    Hose Clamp                                                  
VR150-B11.14   1P52MI-A-111004 CF    Carburetor Adaptor                                          
VR150-B12.01   CF250T-440001  CF    Front Elbow Nut                                             
VR150-B12.02   519-02.01.20   CF    Exhaust Header                                              
VR150-B12.04   519-02.01.03   CF    Gasket                                                      
VR150-B12.08   519-02.01.10   CF    Muffler - CMSI Spec. with EPA Plate                 
VR150-B12.11   519-14.00.01   CF    Rear Luggage Rack                                           
VR150-B12.12   50202000001 CF    Gasket, Exhaust Port                                        
VR150-B12.13   GB95 10        CF    Washer                                                      
VR150-B13.01   GB5789-M10×1.25 CF    Bolt                                                        
VR150-B13.02   519-06.01.10   CF    Buffer Collar                                               
VR150-B13.03   519-06.01.02   CF    Rubber Buffer                                               
VR150-B13.04   519-06.01.20   CF    Engine Mounting Bracket                                   
VR150-B13.05   GB5789-M10×1.25 CF    Bolt                                                        
VR150-B13.06   GB6187-M16×1.5 CF    Nut                                                         
VR150-B13.07   519-11.00.03   CF    Rear Fork Collar                                            
VR150-B13.08   FB 40 25 7     CF    Oil Seal                                                    
VR150-B13.09   GB5789-M8×40   CF    Bolt                                                        
VR150-B13.10   152MI-011500   CF    Rubber Buffer                                               
VR150-B13.12   519-06.03.00   CF    Rear Shock Absorber                                         
VR150-B13.15   519-11.00.02   CF    Rear Fork Inner Collar                                      
VR150-B13.16   GB893.1  47    CF    Retainer                                                    
VR150-B13.17   FB 47 25 5     CF    Oil Seal                                                    
VR150-B13.18   GB276-6303     CF    Rear Suspension Bearing                                  
VR150-B13.19   519-06.02.01   CF    Rear Swing Arm Assembly                                
VR150-B13.20   519-06.01.03   CF    Rear Suspension Shaft                                      
VR150-B13.21   519-06.01.01   CF    Suspension Bracket Bushing                             
VR150-B13.22   GB6187-M10×1.25 CF    Nut                                                         
VR150-B14.02   519-16.03.21   CF    Right Front Turn Signal Lens (Amber) - DOT    
VR150-B14.08   519-16.03.20   CF    Right Front Turn Signal Assy                             
VR150-B14.09   519-16.03.10   CF    Left Front Turn Signal Assy                                
VR150-B14.10   519-16.03.11   CF    Left Front Turn Signal Lens (amber) - DOT       
VR150-B15.02   519-04.11.00   CF    Rear Mud Flap                                               
VR150-B15.04   519-16.02.10   CF    Tail Light Assembly - DOT                                 
VR150-B15.07   519-16.02.18   CF    Right Rear Turn Signal Lens (Amber) - DOT     
VR150-B15.09   519-16.02.11   CF    Tail Light Lens - DOT                                       
VR150-B15.11   519-16.02.19   CF    Left Rear Turn Signal Lens (Amber) - DOT       
VR150-B15.14   519-16.02.01   CF    Rear License Plate Bracket                                
VR150-B15.17   519-16.02.30   CF    Rear Reflector (Red) DOT                                 
VR150-B16.01   519-01.01.00   CF    3 Lock Set w/Key (ign, seat, storage)                
VR150-B16.07   519-15.01.00   CF    Main Wire Harness                                           



VR150-B16.08   50215090000 CF    Flasher                                                     
VR150-B16.09   10915050001 CF    Flasher Case                                                
VR150-B16.10   CF250T-468000  CF    Fuse Box Assembly                                           
VR150-B16.11   CF250T-468010  CF    Fuse (5A)                                                   
VR150-B16.12   CF250T-468020  CF    Fuse (10A)                                                  
VR150-B16.14   519-15.04.00   CF    Starter Relay / Solenoid                                    
VR150-B16.15   1P52MI-A-035000 CF    Ignition Coil w/cap                                         
VR150-B16.17   519-15.05.00   CF    Regulator/Rectifier                                         
VR150-B16.18   1P52MI-A-034000 CF    CDI Unit                                                    
VR150-B16.20   12V8AH         CF    Battery                                                     
VR150-B16.21   519-15.03.00   CF    Brake Light Connectors                                      
VR150-B16.22   50215070000 CF    Horn                                                        
VR150-B16.23   519-15.02.00   CF    Wiring Harness, Starter Motor                            
VR150-B16.27   CF250T-470008  CF    Wire Tie                                                    
VR150-B17.07   519-08.01.60   CF    Front Brake Pads - (Pair) Single Pot System     
VR150-B17.07B  519-08.01.60   CF    Front Brake Pads (Pair) - Dual Pot System       
VR150-B17.18   519-08.10.00   CF    Front Brake Assembly - DOT (single pot)          
VR150-B17.18B  519-08.10.00   CF    Front Brake Assembly - DOT (dual pot)             
VR150-B17.36   519-08. 01.23  CF    Brake Lever, Right                                          
VR150-B18.18   519-08.20.00   CF    Rear Hydraulic Brake Assembly - DOT              
VR150-B18.36   519-08.02.15   CF    Brake Lever, Left                                           
VR150-B18.48   CF    Rear Brake Pads (Pair)                                      
VR150-B19.01   519-18.02.06   CF    Coolant Recycling Hose                                     
VR150-B19.02   QC/T621-1999   CF    Hose Clamp - 6                                              
VR150-B19.04   152MI-136100   CF    Coolant Filler Cap                                          
VR150-B19.05   519-18.01.01   CF    Coolant Filler Inlet                                        
VR150-B19.06   QC/T621-1999   CF    Hose Clamp #20                                              
VR150-B19.10   519-18.03.01   CF    Coolant Reservoir                                           
VR150-B19.11   519-18.00.01   CF    Hose Clamp                                                  
VR150-B19.14   519-18.02.01   CF    Coolant Filler Hose                                         
VR150-B19.15   519-18.01.02   CF    T-Joint                                                     
VR150-B19.16   519-18.02.02   CF    Radiator Hose                                               
VR150-B19.17   519-18.02.03   CF    Coolant Hose                                                
VR150-B19.18   1P52MI-A-132000 CF    Fan (Radiator)                                              
VR150-B19.18A  1P52MI-A-132000 CF    Fan (Radiator)                                              
VR150-B19.20   50218000005 CF    Coolant Hose Protector                                      
VR150-B19.21   519-18.02.04   CF    Coolant Outlet Hose                                         
VR150-B19.22   1P52MI-135000  CF    Water Temperature / Fan Switch                       
VR150-B19.23   1P52MI-A-131000 CF    Radiator                                                    
VR150-B19.23A  1P52MI-A-131000 CF    Radiator, Aluminum                                          
VR150-B19.25   1P52MI-A-131000 CF    Lower Radiator Fitting                                      
VR150-B19.26   519-18.04.01   CF    Upper Radiator Fitting                                      
VR150-B19.27   1P52MI-A-130001 CF    Hook                                                        
VR150-B19.28   519-180002     CF    Wind Channel, Rubber                                       
VR150-B19.29   50203100002 CF    Collar, Front License Plate Bracket                    
VR150-B20.01   519-03.01.00   CF    Frame                                                       
VR150-B20.02   519-03.77.00   CF    Right Deck Hanger                                           
VR150-B20.03   519-03.76.00   CF    Left Deck Hanger                                            
VR150-B20.04   519-03.72.00   CF    Side Stand                                                  
VR150-B20.05   519-03.74.00   CF    Rear Foot Stand Bracket                                    
VR150-B20.07   519-03.82.03   CF    Front Seat Bracket                                          
VR150-B20.08   519-14.00.03   CF    Rear Seat Bracket                                           
VR150-B20.09   519-03.85.00   CF    Rear Fender Bracket                                         
VR150-B20.11   519-03.00.15   CF    Bolt (side stand)                                           
VR150-B20.13   519-00.10.10   CF    Center Stand                                                
VR150-B20.14   519-00.10.01   CF    Right Bushing, Center Stand                              
VR150-B20.15   519-00.10.02   CF    Left Bushing, Center Stand                                
VR150-B20.16   GB5789-M10×1.25 CF    Center Stand Bolt                                           
VR150-B20.17   519-00.10.20   CF    Spring Hanger, Main Stand                                



VR150-B20.18   519-00.10.04   CF    Center Stand Spring                                         
VR150-B20.19   519-00.10.03   CF    Buffer Mat, Main Stand                                      
VR150-B20.21   GB9074.17-M8×25 CF    M8x25 Bolt with Washer Assy                            
VR150-B20.22   519-03.78.10   CF    Left Foot Peg                                               
VR150-B20.23   519-03.00.13   CF    Flange Bolt                                                 
VR150-B20.24   519-03.79.10   CF    Right Foot Peg                                              
VR150-B20.25   50303030001 CF    Side Stand Spring                                           
VR150-B20.28   CF250T-332000  CF    Neutral Switch, Side Stand                                
VR150-B21.01   519-20.30.00   CF    Tool Kit                                                    
VR150-B22.04   002-519012     CF    VR150T Decal                                                
VR150-B22.05   50221000002 CF    Warning Label                                               
VR150-B22.06   50221000006 CF    Warning Label                                               
VR150-B22.08   002-519011     CF    Verona Nameplate                                            
VR150-B23.01BLK 002-519005B    CF    Verona Cargo Box (Black)                                 
VR150-B23.01RED 519-600100A    CF    Verona Cargo Box (Red)                                    
VR150-B23.02   519-01.00.00   CF    4 Lock set w/Key (ign. seat, storage, box)         
VR150-B23.03   VR150-B23.03   CF    Scooter Cover                                               
VR150-DECAL    519-19.000.04A CF    Verona Decal                                                
VR150-KIT      VR150-KIT      CF    Head/Radiator/Fan Kit                                       


